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Ambient Air Quality Test Report 

 Ref. No.: AESPL/LAB/A- 22/04/02                                        Issue Date: 11/04/2022 
Name of Client : M/s Chalet Hotel Ltd 

Raheja Tower, Plot No C-30, G Block, Opposite SIDBI 
Near Bank of Baroda, BKC, 400051 

Name of Site : CHLM - Hotel Bldg, Sahar Plot, Marol Andheri  
Nature of sample : Ambient Air 
Location of sample : Main Gate 
Sample Identification number : A- 22/04/02 
Sample Quantity & Container  : SO2:1 Bottle x 30 ml; NOx:1 Bottle x 30 ml; PM10-1; PM2.5-1;  
Date of sampling   : 04/04/2022 
Start Time of sampling  : 09:30 hrs 
Sampling period : 8 hrs 
Environmental condition :   Climate Clear Ambient temp. 32°C 
Date of sample receipt : 05/04/2022 
Date of sample analysis  : 05/04/2022– 09/04/2022 
Monitored & transported by : AESPL Consultancy Division  
Sampling equipment : RDS-I-08 Calibrated on 01/01/2022 due on 31/12/2022 
Calibration status : FDS-I-08 Calibrated on 02/01/2022 due on 01/01/2023 
Project/ Job number : PO. No: 4800131187, dated 23.08.2019 
Reference of sampling : AESPL/LAB/QR/7.3.3/R-03 
Method of sampling & preservation : AESPL/LAB/SOP/7.3.1/A-01 
Sr.No. Parameter Result Limits # Unit Method of Analysis 

1.  SO2 13.9 80 * µg/m3 IS 5182 (Part 2) RA2017 

2.  NO2 23.2 80 * µg/m3 IS 5182 (Part 6) RA2017 

3.  PM10 66.6 100 * µg/m3 IS 5182 (Part 23) RA2017 

4.  PM2.5 23.8 60 * µg/m3 IS 5182 (Part 24) 2019 

5.  CO 0.42 04 ** mg/m3 IS 5182 (part 10) RA2019 

[ #] Specified under National Ambient Air Quality Standards by CPCB: 
[ *] 24 hourly monitoring values; [ **] 1 hourly monitoring values; [ ***] annually monitoring values. 
Conformity Statement: The monitoring undertaken indicates that Ambient Air Quality Values for 
monitored parameters are within the levels stipulated under National Ambient Air Quality Standards 
(NAAQS)2009. 
Note: 

1. The test report shall not be reproduced except in full, without written approval of 

laboratory. 

2. Results relate only to the items tested. 

3. Any query related to this report will be entertained within 15 days of the report issue date 

only.  

4. Decision Rule is applied.  

5. The results apply to the sample as received. 

 

 
Reshma S. Patil 

(Authorized Signatory – Pollution & Environment) 

 

-End of Test Report- 
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Ambient Air Quality Test Report 

 Ref. No.: AESPL/LAB/A- 22/04/03                                        Issue Date: 11/04/2022 
Name of Client : M/s Chalet Hotel Ltd 

Raheja Tower, Plot No C-30, G Block, Opposite SIDBI 
Near Bank of Baroda, BKC, 400051 

Name of Site : CHLM - Hotel Bldg, Sahar Plot, Marol Andheri  
Nature of sample : Ambient Air 
Location of sample : Near Exit Ramp 
Sample Identification number : A- 22/04/03 
Sample Quantity & Container  : SO2:1 Bottle x 30 ml; NOx:1 Bottle x 30 ml; PM10-1; PM2.5-1;  
Date of sampling   : 04/04/2022 
Start Time of sampling  : 09:30 hrs 
Sampling period : 8 hrs 
Environmental condition :   Climate Clear Ambient temp. 32°C 
Date of sample receipt : 05/04/2022 
Date of sample analysis  : 05/04/2022– 09/04/2022 
Monitored & transported by : AESPL Consultancy Division  
Sampling equipment : RDS-I-09 Calibrated on 01/01/2022 due on 31/12/2022 
Calibration status : FDS-I-09 Calibrated on 01/01/2022 due on 31/12/2022 
Project/ Job number : PO. No: 4800131187, dated 23.08.2019 
Reference of sampling : AESPL/LAB/QR/7.3.3/R-03 
Method of sampling & preservation : AESPL/LAB/SOP/7.3.1/A-01 
Sr.No. Parameter Result Limits # Unit Method of Analysis 

1.  SO2 13.1 80 * µg/m3 IS 5182 (Part 2) RA2017 

2.  NO2 22.1 80 * µg/m3 IS 5182 (Part 6) RA2017 

3.  PM10 62.9 100 * µg/m3 IS 5182 (Part 23) RA2017 

4.  PM2.5 21.3 60 * µg/m3 IS 5182 (Part 24) 2019 

5.  CO 0.39 04 ** mg/m3 IS 5182 (part 10) RA2019 

[ #] Specified under National Ambient Air Quality Standards by CPCB: 
[ *] 24 hourly monitoring values; [ **] 1 hourly monitoring values; [ ***] annually monitoring values. 
Conformity Statement: The monitoring undertaken indicates that Ambient Air Quality Values for 
monitored parameters are within the levels stipulated under National Ambient Air Quality Standards 
(NAAQS)2009. 
Note: 

1. The test report shall not be reproduced except in full, without written approval of 

laboratory. 

2. Results relate only to the items tested. 

3. Any query related to this report will be entertained within 15 days of the report issue date 

only.  

4. Decision Rule is applied.  

5. The results apply to the sample as received. 

 

 
 

 
Reshma S. Patil 

(Authorized Signatory – Pollution & Environment) 

 

-End of Test Report- 
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Drinking Water Quality Test Report 
 

Ref. No.: AESPL/LAB/W-22/04/21                                                     Issue Date: 05/04/2022 
Name of the client  : M/s Chalet Hotel Ltd 

Raheja Tower, Plot No C-30, G Block,  
Opposite SIDBI  
Near Bank of Baroda, BKC, 400051 

Name of site  : CHLM - Hotel Bldg, Sahar Plot, Marol Andheri  
Nature of sample : Drinking water 

Location of sample : Caffe area UB 1 
Sample identification number : W-22/04/21 
Sample Quantity & Container  : 1 lit; PE  
Environmental Condition : Area: --, Water Temp: 28°C, Ambient Temp: 32°C 

Date of sample drawn : 04/04/2022 
Date of sample receipt : 05/04/2022 
Date of sample analysis  : 05/04/2022 
Sample drawn by : AESPL Consultancy Division 
Sample Transported by : AESPL Consultancy Division 
Project/ Job number : PO. No: 4800131187, dated 23.08.2019 
Reference of sampling : AESPL/LAB/QR/7.3.3/R-02 

Method of sampling & preservation  : AESPL/LAB/SOP/7.3.1/W-01 
Sr. 
No. 

Parameter Result Limits (IS 10500:2012) Method of Analysis 
Desirable Permissible 

1.  Colour, Hazen 5.0 5 Max 15 Max IS-3025(P-4) RA2017 
2.  Turbidity, NTU <2.0 1 Max 5 Max IS-3025(P-10) RA2017 
3.  pH @ 25°C 7.21 6.5 – 8.5 No relaxation IS-3025(P-11) RA2017 
4.  R. Cl2, mg/l 0.56 0.2 Min 1.0 Min IS-3025(P-11) RA2019 
5.  Hardness, mg/l 60 200 Max 600 Max IS-3025(P-21) RA2019 
6.  Iron, mg/l 0.032 1.0 Max No relaxation IS-3025(P-53) RA2019 
7.  Chlorides, mg/l 22 250 Max 1000 Max IS-3025(P-32) RA2019 
8.  Fluoride, mg/l 0.28 1.0 Max 1.5 Max IS-3025(P-60) RA2019 
9.  Odour Agreeable Agreeable Agreeable IS-3025(P-5) RA2017 
10.  Taste Agreeable Agreeable Agreeable IS-3025(P-8) RA2017 

Conformity Statement:  Water sample is Pass as per IS 10500:2012 w.r.t. above mentioned tests 
Note: 

1. The test report shall not be reproduced except in full, without written approval of 

laboratory. 

2. Results relate only to the items tested. 

3. Any query related to this report will be entertained within 15 days of the report issue 

date only and the sample will also be retained for the same period.  

4. The results apply to the sample as received. 

5. Decision Rule is applied.  

 

 

Reshma S. Patil 

(Authorized Signatory – Pollution & Environment) 

 

-End of Test Report- 
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ADITYA ENVIRONMENTAL SERVICES PVT. LTD.  
Testing Laboratory is certified by ISO 9001:2015 & ISO 45001:2018 
Recognized by MoEFCC as “Environmental Laboratory” valid up to 24.04.2024 
Laboratory:  P-1, MIDC Mohopada, P.O. Rasayani, Dist. Raigad Pin 410222 
Tel: 02192 252008, CIN: U74999MH2001PTC132091 

                                                                                                                                                             TC-7085 

 We Are Listening & Want to Improve - Complaint Register is Available with us Page 1 of 1 
Reg. Office: 107, Hiren Light Industrial Estate, Mogul Lane, Mahim, Mumbai - 400016Tel: 022 42127500 E-mail: contact@aespl.co.in 

Drinking Water Quality Test Report 
   
Ref. No.: AESPL/LAB/Mw-22/04/15                                                        Issue Date: 08/04/2022 

Name of Client : M/s Chalet Hotel Ltd 
Raheja Tower, Plot No C-30, G Block,  
Opposite SIDBI Near Bank of Baroda, BKC, 
400051 

Name of site : CHLM - Hotel Bldg, Sahar Plot, Marol Andheri  
Nature of sample : Drinking water 
Location of sample : Caffe area UB 1 
Sample identification number : Mw-22/04/15                                                         
Sample Quantity & Container  : 250 ml; G  
Environmental condition : Water clear; Ambient temp. 32°C 
Date of sample drawn  : 04/04/2022 
Date of sample receipt : 05/04/2022 
Date of sample analysis  : 05/04/2022 – 07/04/2022 
Sample drawn by : AESPL Consultancy Division 
Sample Transported by : AESPL Consultancy Division 
Project/ Job number : PO. No: 4800131187, dated 23.08.2019 
Reference of sampling : AESPL/LAB/QR/7.3.3/R-02 
Method of sampling & preservation : AESPL/LAB/SOP/7.3.1/M-01 
Sr. 
No. 

 
Parameter 

 
Result 

Limit 
As per  

IS 10500 -2012 

Method  
of  

analysis 

1 Coliforms Absent/100 ml Absent/100 ml IS:15185-2016 

2 E-coli Absent/100 ml Absent/100 ml IS:15185-2016 

 
Conformity Statement:  Water sample is pass as per IS 10500:2012 w.r.t. above mentioned 
tests. 
Note: 

1. The test report shall not be reproduced except in full, without written approval of 

laboratory. 

2. Results relate only to the items tested. 

3. The results apply to the sample as received. 

 
Pranali N Patil 

(Authorized Signatory – Microbiology) 

 

 

-End of Test Report- 
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Ambient Noise Quality Test Report 
 

Ref: AESPL/LAB/N-22/04/04             Report Date: 07/04/2022 
Name of the client  : M/s Chalet Hotel Ltd 

Raheja Tower, Plot No C-30, G Block, Opposite SIDBI 
Near Bank of Baroda, BKC, 400051 

Name of site : CHLM - Hotel Bldg, Sahar Plot, Marol Andheri  
Monitoring date : 04/04/2022 
Environmental condition : Climate clear, Ambient temp. 31°C 
Monitored & transported by : AESPL Consultancy Division 
Project/ Job number : PO. No: 4800131187, dated 23.08.2019 

 Reference of sampling : AESPL/LAB/QR/7.3.3/R-03 
Method of sampling : IS 9989: RA 2014 
Instrument used : Noise meter - Centre C-390 SL-I-10 

Calibration status : Calibration Details: 24/12/2021 to 23/12/2022 

Sr. 
No. 

Location Noise Level dB(A) Leq 

Day time Night-Time 

1.  Near Gate no.1 60.4 56.2 

2.  Near Gate no.2 61.2 54.9 

3.  Near Gate no.3 60.5 54.3 

4.  Near CC Lobe 58.9 49.4 

5.  Near retail area  62.3 53.2 

6.  Near ORB Mall 62.9 55.4 

7.  Near time office 61.4 51.8 

Limit as per EP Act for Commercial area 65 55 

Conformity Statement: Noise Levels at all the locations were within the stipulated limits. 
Note: 

1. The test report shall not be reproduced except in full, without written approval of laboratory 

2. Results relate only to the item tested 

3. The results apply to the sample as received. 

4. Decision Rule is applied.  

 
 
 
 
 
 
 
 

 

Reshma S. Patil. 

(Authorized Signatory – Pollution & Environment) 

 

 

-End of Test Report- 
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Quality Test Report 
 

 Ref. No.: AESPL/LAB/C/A- 22/07/01                                        Issue Date: 08/07/2022 
Name of Client : M/s Chalet Hotel Ltd 

Raheja Tower, Plot No C-30, G Block, Opposite SIDBI 
Near Bank of Baroda, BKC, 400051 

Name of site : CHLM - Hotel Bldg, Sahar Plot, Marol Andheri  
Nature of sample : Ambient Air 
Location of sample : Main Gate 
Sample Identification number : A- 22/07/01 
Sample Quantity  : SO2:1Bottle x 30 ml; NOx:1Bottle x 30 ml; PM10-1; PM2.5-1; 

Bladder:1 
Date, Start Time & period of sampling   : 01/07/2022 09:00 hrs 8 hrs  
Environmental Condition : Climate: Clear; Ambient Temp.:29°C 
Sample Monitored & Transported by : AESPL Consultancy Division 
Date of sample receipt : 02/07/2022 
Date of sample analysis  : 02/07/2022 to 06/07/2022 
Sampling equipment & Calibration 
status 

: RDS-I-12 Calibrated on 30/05/2022 due on 29/05/2023  
FDS-I-12 Calibrated on 30/05/2022 due on 29/05/2023 

Project/ Job number : PO. No: 4800131187, dated 23.08.2019 
Reference of sampling : AESPL/LAB/QR/7.3.3/R-02 
Method of sampling & preservation : AESPL/LAB/SOP/7.3.1/A-01 
Sr.No. Parameter Result Limits # Unit Method of Analysis 

1.  SO2 15.4 80 * µg/m3 IS 5182 (Part 2) RA2017 

2.  NO2 26.1 80 * µg/m3 IS 5182 (Part 6) RA2017 

3.  PM10 69.6 100 * µg/m3 IS 5182 (Part 23) RA2017 

4.  PM2.5 23.3 60 * µg/m3 IS 5182 (Part 24) 2019 

5.  CO 0.44 04 ** mg/m3 IS 5182 (part 10) RA2019 

[ #] Specified under National Ambient Air Quality Standards by CPCB: 
[ *] 24 hourly monitoring values; [ **] 1 hourly monitoring values. 
Conformity Statement: The monitoring undertaken indicates that Ambient Air Quality Values for 
monitored parameters are within the levels stipulated under National Ambient Air Quality Standards 
(NAAQS)2009. 
Note: 

1.    The test report shall not be reproduced except in full, without written approval of laboratory. 

2. Results relate only to the items tested. 

3. Any query related to this report will be entertained within 15 days of the report issue date 

only.  

4. The results apply to the sample as received. 

5. Decision Rule is applied.  

 

 
 

 
Reshma S. Patil 

(Authorized Signatory – Pollution & Environment) 

 

-End of Test Report- 
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Quality Test Report 
 

 Ref. No.: AESPL/LAB/C/A- 22/07/02                                        Issue Date: 08/07/2022 
Name of Client : M/s Chalet Hotel Ltd 

Raheja Tower, Plot No C-30, G Block, Opposite SIDBI 
Near Bank of Baroda, BKC, 400051 

Name of site : CHLM - Hotel Bldg, Sahar Plot, Marol Andheri  
Nature of sample : Ambient Air 
Location of sample : Near Exit Ramp 
Sample Identification number : A- 22/07/02 
Sample Quantity  : SO2:1Bottle x 30 ml; NOx:1Bottle x 30 ml; PM10-1; PM2.5-1; 

Bladder:1 
Date, Start Time & period of sampling   : 01/07/2022 09:15 hrs 8 hrs  
Environmental Condition : Climate: Clear; Ambient Temp.:29°C 
Sample Monitored & Transported by : AESPL Consultancy Division 
Date of sample receipt : 02/07/2022 
Date of sample analysis  : 02/07/2022 to 06/07/2022 
Sampling equipment & Calibration 
status 

: RDS-I-13 Calibrated on 30/05/2022 due on 29/05/2023  
FDS-I-13 Calibrated on 30/05/2022 due on 29/05/2023 

Project/ Job number : PO. No: 4800131187, dated 23.08.2019 
Reference of sampling : AESPL/LAB/QR/7.3.3/R-02 
Method of sampling & preservation : AESPL/LAB/SOP/7.3.1/A-01 
Sr.No. Parameter Result Limits # Unit Method of Analysis 

1.  SO2 14.7 80 * µg/m3 IS 5182 (Part 2) RA2017 

2.  NO2 25.8 80 * µg/m3 IS 5182 (Part 6) RA2017 

3.  PM10 57.0 100 * µg/m3 IS 5182 (Part 23) RA2017 

4.  PM2.5 21.3 60 * µg/m3 IS 5182 (Part 24) 2019 

5.  CO 0.44 04 ** mg/m3 IS 5182 (part 10) RA2019 

[ #] Specified under National Ambient Air Quality Standards by CPCB: 
[ *] 24 hourly monitoring values; [ **] 1 hourly monitoring values. 
Conformity Statement: The monitoring undertaken indicates that Ambient Air Quality Values for 
monitored parameters are within the levels stipulated under National Ambient Air Quality Standards 
(NAAQS)2009. 
Note: 

1.    The test report shall not be reproduced except in full, without written approval of laboratory. 

2. Results relate only to the items tested. 

3. Any query related to this report will be entertained within 15 days of the report issue date 

only.  

4. The results apply to the sample as received. 

5. Decision Rule is applied.  

 

 
 
 
 

 
Reshma S. Patil 

(Authorized Signatory – Pollution & Environment) 

 

-End of Test Report- 
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Quality Test Report 
 

Ref. No.: AESPL/LAB/C/W-22/07/06                                                     Issue Date: 05/07/2022 
Name of the client  : M/s Chalet Hotel Ltd 

Raheja Tower, Plot No C-30, G Block,  
Opposite SIDBI  
Near Bank of Baroda, BKC, 400051 

Name of site  : CHLM - Hotel Bldg, Sahar Plot, Marol Andheri  
Nature of sample : Drinking water 

Location of sample : Caffe area UB 1 
Sample identification number : W-22/07/06 
Sample Quantity & Container  : 1 lit; PE  
Date and Time of Sample drawn  : Date: 01/07/2022 Time: 04:00 pm 
Environmental Condition : Area: Clean, Water Temp: 24°C, Ambient Temp: 28°C 

Sample drawn by : AESPL Consultancy Division 
Sample Transported by : AESPL Consultancy Division 

Date of sample receipt : 02/07/2022 
Date of sample analysis  : 02/07/2022 – 04/07/2022 
Project/ Job number : PO. No: 4800131187, dated 23.08.2019 
Reference of sampling : AESPL/LAB/QR/7.3.3/R-02 

Method of sampling & preservation  : AESPL/LAB/SOP/7.3.1/W-01 
Sr. 
No. 

Parameter Result Limits (IS 10500:2012) Method of Analysis 
Desirable Permissible 

1.  Colour, Hazen 5.0 5 Max 15 Max IS-3025(P-4) RA2017 
2.  Turbidity, NTU < 2.0 1 Max 5 Max IS-3025(P-10) RA2017 
3.  pH @ 25°C 7.18 6.5 – 8.5 No relaxation IS-3025(P-11) RA2017 
4.  R. Cl2, mg/l < 0.56 0.2 Min 1.0 Min IS-3025(P-11) RA2019 
5.  Hardness, mg/l 58 200 Max 600 Max IS-3025(P-21) RA2019 
6.  Iron, mg/l 0.033 1.0 Max No relaxation IS-3025(P-53) RA2019 
7.  Chlorides, mg/l 20 250 Max 1000 Max IS-3025(P-32) RA2019 
8.  Fluoride, mg/l 0.30 1.0 Max 1.5 Max IS-3025(P-60) RA2019 
9.  Odour Agreeable Agreeable Agreeable IS-3025(P-5) RA2017 
10.  Taste Agreeable Agreeable Agreeable IS-3025(P-8) RA2017 

Conformity Statement:  Water sample is Pass as per IS 10500:2012 w.r.t. above mentioned tests 
Note: 

1. The test report shall not be reproduced except in full, without written approval of 

laboratory. 

2. Results relate only to the items tested. 

3. Any query related to this report will be entertained within 15 days of the report issue 

date only and the sample will also be retained for the same period.  

4. The results apply to the sample as received. 

5. Decision Rule is applied.  

 

Reshma S. Patil 

(Authorized Signatory – Pollution & Environment) 

 

-End of Test Report- 
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Quality Test Report 
   
Ref. No.: AESPL/LAB/Mw- 22/07/05                                                      Issue Date: 05/07/2022 
Name of Client : M/s Chalet Hotel Ltd 

Raheja Tower, Plot No C-30, G Block,  
Opposite SIDBI Near Bank of Baroda, BKC, 
400051 

Name of site : CHLM - Hotel Bldg, Sahar Plot, Marol Andheri  
Nature of sample : Drinking water 

Location of sample : Caffe area UB 1 

Sample identification number : Mw- 22/07/05                                                                    
Sample Quantity & Container  : 250 ml; G 

Date and Time of sample drawn  : Date - 01/07/2022  Time – 04.00pm 
Environmental Condition : Surrounding environment is clean 

Sample drawn by : AESPL Consultancy Division 
Sample Transported by : AESPL Consultancy Division 

Date of sample receipt : 02/07/2022 
Date of sample analysis  : 02/07/2022 to 04/07/2022 

Project/ Job number : 4800131187 dtd 23.08.2019 expired 

Reference of sampling : AESPL/LAB/QR/7.3.3/R-02 

Method of sampling & preservation : AESPL/LAB/SOP/7.3.1/M-01 
Sr. 
No. 

 
Parameter with unit  

 
Result 

Limit 
As per  

IS 10500 -2012 

Method 
 of 

 analysis 

1 Coliforms/ 100 ml Absent/100 ml Absent/100 ml IS:15185-2016 

2 E-coli/100 ml Absent/100 ml Absent/100 ml IS:15185-2016 

Conformity Statement:  Water sample is pass as per IS 10500:2012 w.r.t. above mentioned 
tests. 
Note: 

1. The test report shall not be reproduced except in full, without written approval of 

laboratory. 

2. Results relate only to the items tested. 

3. The results apply to the sample as received.  

 
Pranali N Patil 

(Authorized Signatory – Microbiology) 

 

 

-End of Test Report- 
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Quality Test Report 
 

Ref: AESPL/LAB/C/N-22/07/01                        Issue Date: 04/07/2022 
Name of the client  : M/s Chalet Hotel Ltd 

Raheja Tower, Plot No C-30, G Block, Opposite SIDBI 
Near Bank of Baroda, BKC, 400051 

Name of site : CHLM - Hotel Bldg, Sahar Plot, Marol Andheri  

Monitoring Details : Ambient Spot Level 

Location Details : At Periphery of the site 

Sample Identification No : N-22/07/01 

Date Of Sampling : 01/07/2022 

Period of Sampling : Daytime & Nighttime 

Environmental condition : Climate: Clear, Ambient temp. 29°C 

Monitored & transported by : AESPL Consultancy Division 

Date of data receipt : 02/07/2022 

Instrument used : Noise meter - Centre C-390 SL-I-10 

Calibration status : Calibration Details: 24/12/2021 to 23/12/2022 

Project/ Job number : PO: 4800131187 dtd 23.08.2019 

Reference of sampling : AESPL/LAB/QR/7.3.3/R-02 

Method of sampling : IS 9989: RA 2014 

Sr. 
No. 

Location Noise Level dB(A) Leq 

Day time Night-Time 

1.  Near Gate no.1 64.2 54.9 
2.  Near Gate no.2 64.9 54.8 
3.  Near Gate no.3 62.7 53.9 
4.  Near CC Lobe 60.3 54.9 
5.  Near retail area  61.6 54.6 
6.  Near ORB Mall 62.1 54.8 
7.  Near time office 61.3 53.7 

Limit as per EP Act for Commercial area 65 55 

Conformity Statement: Noise Levels at all the locations are found to be below the stipulated 
limits. 
Note: 

1. The test report shall not be reproduced except in full, without written approval of 

laboratory 

2. Results relate only to the item tested 

3. Any query related to this report will be entertained within 15 days of the report issue 

date only. 

4. Decision Rule is applied.  

 

Reshma S. Patil. 

(Authorized Signatory – Pollution & Environment) 

 

 

-End of Test Report- 

mailto:contact@aespl.co.in


        ADITYA ENVIRONMENTAL SERVICES PVT. LTD.  
              Testing Laboratory is certified by ISO 9001:2015&ISO 45001:2018 
              Recognized by MoEFCC as “Environmental Laboratory” valid up to 24.04.2024 
               Laboratory:  P-1, MIDC Mohopada, P.O. Rasayani, Dist. Raigad Pin 410222 
            Tel: 9112844844, CIN: U74999MH2001PTC132091                                                               TC-7085                                                                                                                                                                                                                                                    
 

 We Are Listening & Want to Improve - Complaint Register is Available with us       Page 1 of 1 
Reg. Office: 107, Hiren Light Industrial Estate, Mogul Lane, Mahim, Mumbai - 400016Tel: 022 42127500 E-mail: contact@aespl.co.in 

Quality Test Report 
Ref: AESPL/LAB/C/N-22/07/02-03            Issue Date: 03/07/2022 
Name of the client  : M/s Chalet Hotel Ltd 

Raheja Tower, Plot No C-30, G Block, Opposite SIDBI 
Near Bank of Baroda, BKC, 400051 

Name of site : CHLM - Hotel Bldg, Sahar Plot, Marol Andheri  

Monitoring details : DG Noise 

Location Details : DG 1, DG 2 

Sample Identification No : N-22/07/02-03 

Date of Sampling : 01/07/2022 

Period of Sampling : Daytime 

Environmental condition : Climate: Clear, TC-7085. 30°C 

Monitored & transported by : AESPL Consultancy Division 

Date Of data receipt  02/07/2022 

Sampling equipment  Noise meter - Centre C-390 SL-I-10 

Calibration status : Calibration Details: 24/12/2021 to 23/12/2022 

Project/ Job number : 4800131187 dtd 23.08.2019 

Reference of sampling : AESPL/LAB/QR/7.3.3/R-02 

Method of sampling : IS 4758-1968 RA:2002 

Sr. 
No. 

Location 
Sound Pressure Level dB(A) 

Readings from 1.0 m away from DG Difference 
DG-1-1500 KVA 

1. 
Door closed  60.1 

25.5 
Door Opened 85.6 

2. 

DG-2-1500 KVA Readings from 1.0 m away from DG  

Door closed  61.5 
25.4 

Door Opened 86.9 

Limits: 
▪ EP Act Standard 75 dBA at 1.0m from DG set 
▪ Insertion loss of 25dBA as per consent 
Conformity Statement: The monitoring undertaken indicates that DG Noise Quality values 
are within EP Act. 
Note: 

1. The test report shall not be reproduced except in full, without written approval of 

laboratory 

2. Results relate only to the items tested 

3. DG set Sound Pressure Level measured at 0.5m from the enclosure 

4. Any query related to this report will be entertained within 15 days of the report issue 

date only. 

5. Decision Rule is applied.  

 

Reshma S. Patil. 

(Authorized Signatory – Pollution & Environment) 

 

 

-End of Test Report- 

mailto:contact@aespl.co.in


        ADITYA ENVIRONMENTAL SERVICES PVT. LTD. 
              Testing Laboratory is certified by ISO 9001:2015& ISO 45001:2018  
              Recognized by MoEFCC as “Environmental Laboratory” valid up to 24.04.2024 
               Laboratory:  P-1, MIDC Mohopada, P.O. Rasayani, Dist. Raigad Pin 410222 
            Tel: 9112844844, CIN: U74999MH2001PTC132091                                                  
                                                                                                                                         TC-7085 

 We Are Listening & Want to Improve - Complaint Register is Available with us       Page 1 of 1 
Reg. Office: 107, Hiren Light Industrial Estate, Mogul Lane, Mahim, Mumbai - 400016Tel: 022 42127500 E-mail: contact@aespl.co.in 

Quality Test Report 
  Ref. No.: AESPL/LAB/C/S-22/07/01                                                Issue Date: 08/07/2022 
Name of the client  : M/s Chalet Hotel Ltd 

Raheja Tower, Plot No C-30, G Block, Opposite 
SIDBI Near Bank of Baroda, BKC, 400051 

Name of site  : CHLM - Hotel Bldg, Sahar Plot, Marol Andheri  
Nature of sample : Soil 
Location of sample : Exit Ramp Back side 
Sample identification number : S-22/07/01 
Sample Quantity & Container  : 1kg; PG bag & 100gm; Aluminum container  
Date and Time of Sample Drawn  : Date : 01/07/2022 Time : 12:30 pm  
Environmental Condition : Area: Clean, Color: brown Ambient Temp: 29°C 
Sample drawn by : AESPL Consultancy Division 
Sample Transported by : AESPL Consultancy Division 
Date of sample receipt : 02/07/2022 
Date of sample analysis  : 02/07/2022 – 07/07/2022 
Project/ Job number : -- 
Reference of sampling : AESPL/LAB/QR/7.3.3/R-02 
Method of sampling & preservation  : AESPL/LAB/SOP/7.3.1/S-01 
Sr. 
No. 

Parameter Result Method of analysis 

1.  pH @25°C 6.85 IS 2720 (part 26); RA2011 

2.  Conductivity @25°C, µS/cm 301.5 IS-14767; RA 2016 

3.  Water content, % 4.2 IS 2720 (part 2); RA2015 

4.  Organic Carbon, % 0.32 IS 2720 (part 22); RA2015 

5.  Available Nitrogen, % 0.0188 AESPL/LAB/SOP/7.2.1.2/S-05; 30.11.19 

6.  Potassium, kg/ha 80 AESPL/LAB/SOP/7.2.1.2/S-06; 30.11.19 

7.  Available Sulphur, mg/kg 62 AESPL/LAB/SOP/7.2.1.2/S-10; 30.11.19 
8.  Available Phosphorus Kg/ha 68.7 AESPL/LAB/SOP/7.2.1.2/S-07; 30.11.19 
9.  Calcium: Ca, meq/lit 62 AESPL/LAB/SOP/7.2.1.2/S-11; 30.11.19 

10.  Magnesium: Mg, meq/lit 32 AESPL/LAB/SOP/7.2.1.2/S-12; 30.11.19 
11.  Sodium; Na, kg/kg 60 IS 9497: 1980: 2015 
12.  Zinc as Zn, mg/kg < 0.04 EPA Method 3050 B. 2:1996 
13.  Nickel as Ni, mg/kg < 0.04 EPA Method 3050 B. 2:1996 
14.  Chromium; Cr, mg/kg < 0.04 EPA Method 3050 B. 2:1996 
15.  Iron as Fe, mg/kg 0.32 EPA Method 3050 B. 2:1996 

16.  Texture, % 

Clay 70  
AESPL/LAB/SOP/7.2.1.2/S-17; 30.11.29 Silt 12 

Fine sand 18 

Note: 
1. The test report shall not be reproduced except in full, without written approval of laboratory. 

2. Results relate only to the items tested. 

3. Any query related to this report will be entertained within 15 days of the report issue date 

only and the sample will also be retained for the same period.  

4. The results apply to the sample as received. 

 
Reshma S. Patil 

(Authorized Signatory – Pollution & Environment) 

 

-End of Test Report- 
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Quality Test Report 

 
Ref. No.: AESPL/LAB/C/ ST- 22/07/01                                                         Issue Date: 11/07/2022 

Name of Client : M/s Chalet Hotel Ltd 
Raheja Tower, Plot No C-30, G Block, Opposite 
SIDBI Near Bank of Baroda, BKC, 400051 

Name of site : CHLM - Hotel Bldg, Sahar Plot, Marol Andheri  

Description of sample  : Stack 
Stack Identification : DG -1-1500KVA 

Sample Identification number : ST- 22/07/01 
Sample Quantity  : SO2:1Bottle x 50 ml; Thimble-1. 
Date & Time of sampling : 01/07/2022 at 10:15 
Sample Monitored & Transported by : AESPL 
Date of sample receipt : 02/07/2022 
Date of sample analysis  : 04/07/2022 to 06/07/2022 
Sampling equipment : ST-I-05 
Calibration status : Calibration On: 06/10/21, Due on: 05/10/2022  

Project/ Job number : PO. No: 4800131187, dated 23.08.2019 
Reference of sampling : AESPL/LAB/QR/7.3.3/R-02 
Method of sampling & preservation : AESPL/LAB/SOP/7.3.1/ST-01 
 A. General Information About Stack: 
Stack Connected to : DG -1-1500KVA 
Emission due to : Process Activity 
Material of construction of stack : -- 
Shape of stack  : Round 
Weather stack is provided with permanent platform : -- 
B. Physical Characteristics of Stack: 
Height of stack from ground level (m)                                   : 34 
Height of sampling point from ground level (m)                 : -- 
Diameter of Stack at sampling point (m) : 0.35 
Area of stack (m2) : 0.096 
C. Analysis/ Characteristic of Stack: 
Fuel used                                                                            : HSD 
Fuel consumption (Sm3/hr.) : No load 
Details of pollution control devices attached with 
the stack:   

: 
 

 
-- 

 

 

 
 
 
 
 
 
 
 
 
                                                                                                                                                                        
 

mailto:contact@aespl.co.in


        ADITYA ENVIRONMENTAL SERVICES PVT. LTD. 
              Testing Laboratory is certified by ISO 9001:2015&ISO 45001:2018 
              Recognized by MoEFCC as “Environmental Laboratory” valid up to 24.04.2024 
               Laboratory:  P-1, MIDC Mohopada, P.O. Rasayani, Dist. Raigad Pin 410222 
            Tel: 9112844844, CIN: U74999MH2001PTC132091                                                  

 We Are Listening & Want to Improve - Complaint Register is Available with us       Page 2 of 2 
Reg. Office: 107, Hiren Light Industrial Estate, Mogul Lane, Mahim, Mumbai - 400016Tel: 022 42127500 E-mail: contact@aespl.co.in 

 

Quality Test Report 
 

Ref. No.: AESPL/LAB/C/ST- 22/07/01                                                  Issue Date: 11/07/2022 
D. Result of Sampling & Analysis of Gaseous Emission: 
Parameter with unit Result  MPCB  

Consent Limits  
Method of analysis 

Temperature (o C) 55 -- IS-11255, (part- 1,3) 2018-19 
Gas velocity (m/s) 11.97 -- IS-11255, (part- 1,3) 2018-19 
Gas flow rate (Nm3/hr.) 3763.73 -- IS-11255, (part- 1,3) 2018-19 
Particulate Matter (mg/Nm3) 49.0 150 IS-11255, (part- 1,3) 2018-19 
Sulphur Dioxide (Kg/Day) 3.48 -- IS-11255, (part-2) 2019 
Conformity Statement: The monitoring undertaken indicates that Stack Air Quality Values 
for Particulate Matter is within the levels stipulated as per MPCB Consent. 
Note: 

1. The test report shall not be reproduced except in full, without written approval of 

laboratory. 

2. Results relate only to the items tested. 

3. Any query related to this report will be entertained within 15 days of the report issue 

date only and the sample will also be retained for the same period.  

 

 

 

 

 

 

 

 

 

 

 

 

 

 
Reshma S. Patil 

(Authorized Signatory – Pollution & Environment) 

 

-End of Test Report- 
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Quality Test Report 

 
Ref. No.: AESPL/LAB/C/ ST-22/07/02                                                         Issue Date: 11/07/2022 

Name of Client : M/s Chalet Hotel Ltd 
Raheja Tower, Plot No C-30, G Block, Opposite 
SIDBI Near Bank of Baroda, BKC, 400051 

Name of site : CHLM - Hotel Bldg, Sahar Plot, Marol Andheri  

Description of sample  : Stack 
Stack Identification : DG -2-1500KVA 

Sample Identification number : ST- 22/07/02 
Sample Quantity  : SO2:1Bottle x 50 ml; Thimble-1. 
Date & Time of sampling : 01/07/2022 at 11:30 
Sample Monitored & Transported by : AESPL 
Date of sample receipt : 02/07/2022 
Date of sample analysis  : 04/07/2022 to 06/07/2022 
Sampling equipment : ST-I-05 
Calibration status : Calibration On: 06/10/21, Due on: 05/10/2022  

Project/ Job number : PO. No: 4800131187, dated 23.08.2019 
Reference of sampling : AESPL/LAB/QR/7.3.3/R-02 
Method of sampling & preservation : AESPL/LAB/SOP/7.3.1/ST-01 
 A. General Information About Stack: 
Stack Connected to : DG -2-1500KVA 
Emission due to : Process Activity 
Material of construction of stack : -- 
Shape of stack  : Round 
Weather stack is provided with permanent platform : -- 
B. Physical Characteristics of Stack: 
Height of stack from ground level (m)                                   : 34 
Height of sampling point from ground level (m)                 : -- 
Diameter of Stack at sampling point (m) : 0.35 
Area of stack (m2) : 0.096 
C. Analysis/ Characteristic of Stack: 
Fuel used                                                                            : HSD 
Fuel consumption (Sm3/hr.) : No load 
Details of pollution control devices attached with 
the stack:   

: 
 

 
-- 
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Quality Test Report 
 

Ref. No.: AESPL/LAB/C/ST- 22/07/02                                                Issue Date: 11/07/2022 
D. Result of Sampling & Analysis of Gaseous Emission: 
Parameter with unit Result  MPCB  

Consent Limits  
Method of analysis 

Temperature (o C) 58 -- -- 
Gas velocity (m/s) 11.62 -- IS-11255, (part- 1,3) 2018-19 
Gas flow rate (Nm3/hr.) 3862.32 -- IS-11255, (part- 1,3) 2018-19 
Particulate Matter (mg/Nm3) 52.3 150 IS-11255, (part- 1,3) 2018-19 
Sulphur Dioxide (Kg/Day) 3.12 -- IS-11255, (part-2) 2019 
Conformity Statement: The monitoring undertaken indicates that Stack Air Quality Values 
for Particulate Matter is within the levels stipulated as per MPCB Consent. 
Note: 

1. The test report shall not be reproduced except in full, without written approval of 

laboratory. 

2. Results relate only to the items tested. 

3. Any query related to this report will be entertained within 15 days of the report issue 

date only and the sample will also be retained for the same period.  

 

 

 

 

 

 

 

 

 

 

 

 

 

 
Reshma S. Patil 

(Authorized Signatory – Pollution & Environment) 

 

-End of Test Report- 
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Quality Test Report 
 

 Ref. No.: AESPL/LAB/C/A- 22/10/90                                        Issue Date: 05/11/2022 
Name of Client : M/s Chalet Hotel Ltd 

Raheja Tower, Plot No C-30, G Block, Opposite SIDBI 
Near Bank of Baroda, BKC, 400051 

Name of site : CHLM - Hotel Bldg, Sahar Plot, Marol Andheri  
Nature of sample : Ambient Air 
Location of sample : Main Gate 
Sample Identification number : A- 22/10/90 
Sample Quantity  : SO2:1Bottle x 30 ml; NOx:1Bottle x 30 ml; PM10-1; PM2.5-1; 

Bladder:1 
Date, Start Time & period of sampling   : 28/10/2022 09:00 hrs 8 hrs  
Environmental Condition : Climate: Clear; Ambient Temp.:30°C 
Sample Monitored & Transported by : AESPL Consultancy Division 
Date of sample receipt : 31/10/2022 
Date of sample analysis  : 31/10/2022 to 04/11/2022 
Sampling equipment & Calibration 
status 

: RDS-I-12 Calibrated on 30/05/2022 due on 29/05/2023  
FDS-I-12 Calibrated on 30/05/2022 due on 29/05/2023 

Project/ Job number : -- 
Reference of sampling : AESPL/LAB/QR/7.3.3/R-02 
Method of sampling & preservation : AESPL/LAB/SOP/7.3.1/A-01 
Sr.No. Parameter Result Limits # Unit Method of Analysis 

1.  SO2 16.2 80 * µg/m3 IS 5182 (Part 2) RA2017 

2.  NO2 26.3 80 * µg/m3 IS 5182 (Part 6) RA2017 

3.  PM10 68.6 100 * µg/m3 IS 5182 (Part 23) RA2017 

4.  PM2.5 23.3 60 * µg/m3 IS 5182 (Part 24) 2019 

5.  CO 0.44 04 ** mg/m3 IS 5182 (part 10) RA2019 

[ #] Specified under National Ambient Air Quality Standards by CPCB: 
[ *] 24 hourly monitoring values; [ **] 1 hourly monitoring values. 
Conformity Statement: The monitoring undertaken indicates that Ambient Air Quality Values for 
monitored parameters are within the levels stipulated under National Ambient Air Quality Standards 
(NAAQS)2009. 
Note: 

1.    The test report shall not be reproduced except in full, without written approval of laboratory. 

2. Results relate only to the items tested. 

3. Any query related to this report will be entertained within 15 days of the report issue date 

only.  

4. The results apply to the sample as received. 

5. Decision Rule is applied.  

 

 
 
 

Himani P. Joshi  

(Authorized Signatory – Pollution & Environment) 

 

-End of Test Report- 
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Quality Test Report 
 

 Ref. No.: AESPL/LAB/C/A- 22/10/91                                        Issue Date: 05/11/2022 
Name of Client : M/s Chalet Hotel Ltd 

Raheja Tower, Plot No C-30, G Block, Opposite SIDBI 
Near Bank of Baroda, BKC, 400051 

Name of site : CHLM - Hotel Bldg, Sahar Plot, Marol Andheri  
Nature of sample : Ambient Air 
Location of sample : Near Exit Ramp 
Sample Identification number : A- 22/10/91 
Sample Quantity  : SO2:1Bottle x 30 ml; NOx:1Bottle x 30 ml; PM10-1; PM2.5-1; 

Bladder:1 
Date, Start Time & period of sampling   : 28/10/2022 09:10 hrs 8 hrs  
Environmental Condition : Climate: Clear; Ambient Temp.:30°C 
Sample Monitored & Transported by : AESPL Consultancy Division 
Date of sample receipt : 31/10/2022 
Date of sample analysis  : 31/10/2022 to 04/11/2022 
Sampling equipment & Calibration 
status 

: RDS-I-13 Calibrated on 30/05/2022 due on 29/05/2023  
FDS-I-13 Calibrated on 30/05/2022 due on 29/05/2023 

Project/ Job number : PO. No: 4800131187, dated 23.08.2019 
Reference of sampling : AESPL/LAB/QR/7.3.3/R-02 
Method of sampling & preservation : AESPL/LAB/SOP/7.3.1/A-01 
Sr.No. Parameter Result Limits # Unit Method of Analysis 

1.  SO2 15.4 80 * µg/m3 IS 5182 (Part 2) RA2017 

2.  NO2 25.5 80 * µg/m3 IS 5182 (Part 6) RA2017 

3.  PM10 64.2 100 * µg/m3 IS 5182 (Part 23) RA2017 

4.  PM2.5 22.5 60 * µg/m3 IS 5182 (Part 24) 2019 

5.  CO 0.39 04 ** mg/m3 IS 5182 (part 10) RA2019 

[ #] Specified under National Ambient Air Quality Standards by CPCB: 
[ *] 24 hourly monitoring values; [ **] 1 hourly monitoring values. 
Conformity Statement: The monitoring undertaken indicates that Ambient Air Quality Values for 
monitored parameters are within the levels stipulated under National Ambient Air Quality Standards 
(NAAQS)2009. 
Note: 

1.    The test report shall not be reproduced except in full, without written approval of laboratory. 

2. Results relate only to the items tested. 

3. Any query related to this report will be entertained within 15 days of the report issue date 

only.  

4. The results apply to the sample as received. 

5. Decision Rule is applied.  

 

 
 
 
 
 

Himani P. Joshi 

(Authorized Signatory – Pollution & Environment) 

 

-End of Test Report- 
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Quality Test Report 
 

Ref. No.: AESPL/LAB/C/W-22/10/182                                                     Issue Date: 02/11/2022 
Name of the client  : M/s Chalet Hotel Ltd 

Raheja Tower, Plot No C-30, G Block,  
Opposite SIDBI  
Near Bank of Baroda, BKC, 400051 

Name of site  : CHLM - Hotel Bldg, Sahar Plot, Marol Andheri  
Nature of sample : Drinking water 

Location of sample : Caffe area UB 1 
Sample identification number : W-22/10/182 
Sample Quantity & Container  : 1 lit; PE  
Date and Time of Sample drawn  : Date: 28/10/2022 Time: 04:50 pm 
Environmental Condition : Area: Clean, Water Temp: 26°C, Ambient Temp: 30°C 

Sample drawn by : AESPL Consultancy Division 
Sample Transported by : AESPL Consultancy Division 

Date of sample receipt : 31/10/2022 
Date of sample analysis  : 31/10/2022 – 01/11/2022 
Project/ Job number : -- 
Reference of sampling : AESPL/LAB/QR/7.3.3/R-02 

Method of sampling & preservation  : AESPL/LAB/SOP/7.3.1/W-01 
Sr. 
No. 

Parameter Result Limits (IS 10500:2012) Method of Analysis 
Desirable Permissible 

1.  Colour, Hazen 5.0 5 Max 15 Max IS-3025(P-4) RA2017 
2.  Turbidity, NTU < 2.0 1 Max 5 Max IS-3025(P-10) RA2017 
3.  pH @ 25°C 7.21 6.5 – 8.5 No relaxation IS-3025(P-11) RA2017 
4.  R. Cl2, mg/l < 0.56 0.2 Min 1.0 Min IS-3025(P-11) RA2019 
5.  Hardness, mg/l 62 200 Max 600 Max IS-3025(P-21) RA2019 
6.  Iron, mg/l 0.032 1.0 Max No relaxation IS-3025(P-53) RA2019 
7.  Chlorides, mg/l 24 250 Max 1000 Max IS-3025(P-32) RA2019 
8.  Fluoride, mg/l 0.32 1.0 Max 1.5 Max IS-3025(P-60) RA2019 
9.  Odour Agreeable Agreeable Agreeable IS-3025(P-5) RA2017 
10.  Taste Agreeable  Agreeable Agreeable IS-3025(P-8) RA2017 

Conformity Statement:  Water sample is Pass as per IS 10500:2012 w.r.t. above mentioned tests 
Note: 

1. The test report shall not be reproduced except in full, without written approval of 

laboratory. 

2. Results relate only to the items tested. 

3. Any query related to this report will be entertained within 15 days of the report issue 

date only and the sample will also be retained for the same period.  

4. The results apply to the sample as received. 

5. Decision Rule is applied.  

 

Himani P. Joshi 

(Authorized Signatory – Pollution & Environment) 

 

-End of Test Report- 
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              Recognized by MoEFCC as “Environmental Laboratory” valid up to 24.04.2024 
               Laboratory:  P-1, MIDC Mohopada, P.O. Rasayani, Dist. Raigad Pin 410222 
            Tel: 9112844844, CIN: U74999MH2001PTC132091                                                                
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Reg. Office: 107, Hiren Light Industrial Estate, Mogul Lane, Mahim, Mumbai - 400016Tel: 022 42127500 E-mail: contact@aespl.co.in 

Quality Test Report 
   
Ref. No.: AESPL/LAB/Mw- 22/10/213                                                      Issue Date: 03/11/2022 
Name of Client : M/s Chalet Hotel Ltd 

Raheja Tower, Plot No C-30, G Block,  
Opposite SIDBI Near Bank of Baroda, BKC, 
400051 

Name of site : CHLM - Hotel Bldg, Sahar Plot, Marol Andheri  
Nature of sample : Drinking water 

Location of sample : Caffe area UB 1 

Sample identification number : Mw- 22/10/213                                                                    
Sample Quantity & Container  : 250 ml; G 

Date and Time of sample drawn  : Date - 28/10/2022  Time – 04.50pm 
Environmental Condition : Surrounding environment is clean 

Sample drawn by : AESPL Consultancy Division 
Sample Transported by : AESPL Consultancy Division 

Date of sample receipt : 31/10/2022 
Date of sample analysis  : 31/10/2022 to 02/11/2022 

Project/ Job number : -- 

Reference of sampling : AESPL/LAB/QR/7.3.3/R-02 

Method of sampling & preservation : AESPL/LAB/SOP/7.3.1/M-01 
Sr. 
No. 

 
Parameter with unit  

 
Result 

Limit 
As per  

IS 10500 -2012 

Method 
 of 

 analysis 

1 Coliforms/ 100 ml Absent/100 ml Absent/100 ml IS:15185-2016 

2 E-coli/100 ml Absent/100 ml Absent/100 ml IS:15185-2016 

Conformity Statement:  Water sample is pass as per IS 10500:2012 w.r.t. above mentioned 
tests. 
Note: 

1. The test report shall not be reproduced except in full, without written approval of 

laboratory. 

2. Results relate only to the items tested. 

3. The results apply to the sample as received.  

 
Pranali N Patil 

(Authorized Signatory – Microbiology) 

 

 

-End of Test Report- 
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Reg. Office: 107, Hiren Light Industrial Estate, Mogul Lane, Mahim, Mumbai - 400016Tel: 022 42127500 E-mail: contact@aespl.co.in 

Quality Test Report 
 

Ref: AESPL/LAB/C/N-22/10/103                        Issue Date: 01/11/2022 
Name of the client  : M/s Chalet Hotel Ltd 

Raheja Tower, Plot No C-30, G Block, Opposite SIDBI 
Near Bank of Baroda, BKC, 400051 

Name of site : CHLM - Hotel Bldg, Sahar Plot, Marol Andheri  

Monitoring Details : Ambient Spot Level 

Location Details : At Periphery of the site 

Sample Identification No : N-22/10/103 

Date Of Sampling : 28/10/2022 

Period of Sampling : Daytime & Nighttime 

Environmental condition : Climate: Clear, Ambient temp. 30°C 

Monitored & transported by : AESPL Consultancy Division 

Date of data receipt : 31/10/2022 

Instrument used : Noise meter - Centre C-390 SL-I-10 

Calibration status : Calibration Details: 24/12/2021 to 23/12/2022 

Project/ Job number : PO: 4800131187 dtd 23.08.2019 

Reference of sampling : AESPL/LAB/QR/7.3.3/R-02 

Method of sampling : IS 9989: RA 2014 

Sr. 
No. 

Location Noise Level dB(A) Leq 

Day time Night-Time 

1.  Near Gate no.1 62.3 51.8 

2.  Near Gate no.2 61.8 52.6 

3.  Near Gate no.3 63.5 50.2 

4.  Near CC Lobe 58.6 48.6 

5.  Near retail area  60.4 49.3 

6.  Near ORB Mall 61.6 51.6 

7.  Near time office 58.5 46.8 

Limit as per EP Act for Commercial area 65 55 

Conformity Statement: Noise Levels at all the locations are found to be below the stipulated limits. 
Note: 

1. The test report shall not be reproduced except in full, without written approval of laboratory 

2. Results relate only to the item tested 

3. Any query related to this report will be entertained within 15 days of the report issue date 

only. 

4. Decision Rule is applied.  

 
 
 

 
 
 

Himani P. Joshi. 

(Authorized Signatory – Pollution & Environment) 

 

 

-End of Test Report- 

mailto:contact@aespl.co.in
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Maharashtra Pollution Control Board
6165225691b1a92d8bb65f40

Kindly verify Maharashtra Pollution Control Board's document on Blockchain by scanning the QR code.
https://blockchain.ecmpcb.in/docs/55333bdddc84f334580b7bba351b7aac198a02084392014a0b31884612dbc204
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450MM DIA R.C.C HUME PIPE
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NOTE:

1. It is for the owner / developer to confirm that there are no services like electrical, water, drainage, gas,

telephone, computer/electronics, municipal tunnels or any other services before starting the work in the path of

S.W. Drain / Harvesting lines, bore wells, ring wells,  open wells, to avoid probable accidents.

2. The necessary comprehensive insurance should be taken by owner / contractor/ the work executing agency.

3. The locations of the ring wells will be decided after a proper Hydro-Geological survey.

4. If necessary, then a trial pit may be dug to check if any other services are interfering with the proposed system.

5. Sizes subject to the slopes of storm water drain to be designed by your MEP consultants in co-ordination with

the SWD remarks from M.C.G.M.

6. Location/clearance/tunnel/pest control permission to be taken from  licensed plumber.

7. The levels and invert levels corresponding to the storm water drain outlets to be given by MEP Consultants.

8. Permission for crossover the Nalla to be taken by MEP Consultants/ plumber.

1 - ANIL  APARTMENT,  M. T. N. L.  ROAD,  AGAR
BAZAR, DADAR,  MUMBAI - 400 028,  INDIA.

MUNGEKAR  &  ASSOCIATES
ARCHITECTS, INTERIOR DESIGNERS & TOWN PLANNERS
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STP PHOTOGRAPHS  
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 CHALET HOTELS LTD. 

TRAFFIC IMPACT ASSESSMENT FOR PROPOSED 
HOTEL NEAR SAHAR INTERNATIONAL AIRPORT, 

MUMBAI 

AKAR ABHINAV Consultants Pvt. Ltd.
Engineers, Architects, Planners & Graphic Designers
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1.0 INTRODUCTION 

1.1 BACKGROUND:     
 

M/s. Chalet Hotels Ltd. (CHL) is developing a Five Star Hotel at Sahara International 

Airport, Mumbai. CHL appointed M/s. Aakar Abhinav Consultants Pvt. Ltd. as a 

Traffic consultant for carrying out the traffic impact study. 

Accordingly different parameters of the site were studied and a report is made giving 

recommendations for the development. 

 

1.2 SCOPE OF WORK AND OBJECTIVES OF THE STUDY: 

 

Based on the proposal submitted following scope was identified for the project: 

 

a) Review the External and Internal connectivity aspects so as to appreciate the 

adequacy of the infrastructure proposed in terms of no. of road lanes at the 

entry etc., and if need arises suggest suitable alternatives for the better 

connectivity of the project. The GAD of the bridge under consideration will be 

studied in detail and accordingly the circulation plan for the entry and exit of 

the hotel will be designed.  

b) Suggest appropriate traffic management measures for smooth traffic flow 

conditions such as one way scheme etc., 

c) Suggest suitable scheme for parking management in the area and within the 

hotel plot also. 

d) Suggest Parking Management in the basements of the hotel buildings. 

e) Prepare traffic impact assessment report based on the above study. 
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1.3 ORGANISATION OF THE REPORT: 

 

The report has been organised in five chapters. In the first chapter the scope of the 

assignment as envisaged has been described in detail. The second chapter has 

been devoted to appreciation of the proposed development. The various traffic 

related issues around the plot, the major road and rail connectivity have been 

studied in detail in Chapter 2. In case of chapter three the results of traffic surveys 

conducted on the road adjacent to the site have been studied in detail. Chapter four 

deals with the analysis of Trip generations from the proposed development. The 

conclusions and recommendations of the assignment have been mentioned in 

chapter five of the report. 
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2.0 DESCRIPTION OF PROPOSED DEVELOPMENT 

 

2.1  GENERAL: 

M/s. Chalet Hotels Limited is developing a Five Star Hotel at Sahara International 

Airport, Mumbai. The hotel is located at IA Project Road. The domestic and the 

international airports are nearby as are business centre in north Mumbai. Hotel is of 

Mix used. There are 582 guest rooms and lower basement, Upper basement, 

Ground floor and upto 11 floors, 10th and 11th floor is for Future expansion in the 

hotel complex. The hotel claims to have entrance lobby & pre-function for Grand 

Ballroom, Shopping, Health Club – Gym, Spa and Swimming Pool etc.  

The location of the proposed development is shown in the following figure.2.1 

The following establishments are located on the surrounding area. 

• Hyatt Regency Hotel 

• Pal fashion Pvt Ltd. 

• The Lalit Hotel Mumbai 

• Spenta Residency park 

Figure 2.1 

Location of Proposed Development 
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Figure 2.2 shows the road network for the hotel. IA Project Road is the main 

approach road for the hotel which is connected to Western Express Highway by 

Sahar road and LBS road by Mathuradas Vasanji Road. 

Figure 2.2 

Road Network for proposed development 

 

2.2 FACILITIES AT PROPOSED HOTEL: 

There are 582 guest rooms and  lower basement , Upper basement ,Ground floor 

and upto 11 floors , 10th and 11th floor is for Future expansion in the hotel complex.,  

 

The hotel offers two restaurants, Deli and Baking, Shopping, lounge etc. Grand Ball 

Room, Junior Ball Room, Board room& Business Centre where three meeting rooms 

In addition, Health Club – Gym, Spa and Swimming Pool etc 
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The details of function rooms of both the hotels, standard of rooms and Restaurant 

information are mentioned in the following tables. 

Table 2.1 

J.W Marriott Sahar Hotel Restaurant and Function Room Details 

J.W MARRIOTT SAHAR 
Restaurants & Bar:    
Speciality Restaurant 1 362sqm/ 145 seats  
All Day Dining Restaurant  500sqm/ 200 seats 
Bar & speciality Restaurant 320sqm/ 128 seats   
Banquet / Conference Halls   
Grand Ball room 961sqm/ 801seats  
Junior Ball room 310sqm/ 258seats  
Board room & Business Center 229sqm/ 76seats  
Meeting room - 1 79sqm/ 31seats  
Meeting room - 2 115sqm/ 46seats  
Meeting room - 3 63sqm/ 25seats  

                      Source: E-mail received from CHL 

 

2.3 ROAD AND RAIL CONNECTIVITY: 

 

The proposed land under consideration has good external connectivity. The present 

and future connectivity has been appreciated in the following paragraphs. 

 

2.3.1  PRESENT EXTERNAL CONNECTIVITY: 

 

The location map of the area has been presented in Figure 2.1.  

From the location map one can see that the land parcel considered for development 

is along IA Project Road. I A Project Road Intersects Sahar road and meets Western 

Express Highway and it also intersects at Mathuradas Vasanji Road and further 

meets with Eastern Express Highway. 

As far as connectivity from the public transport route is considered the Andheri 

railway station is approximately 30 minutes walking distance on the western railway 

corridor from the land parcel under consideration. The BEST – (Public Transport 
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Service in Mumbai) which is lifeline of Mumbai also operate large number of routes 

on these main roads namely Mathuradas Vasanji Road and Sahar Road and 

 I A Project Road. 

 

Government of Maharashtra through MMRDA (Mumbai Metropolitan Development 

Authority) is constructing direct exclusive link from Western Express Highway to 

Airport. The link will be six lane road. On Sahar road this road link will be a Flyover 

with piers at the median of the existing road. The work on this road is already started  

and the work is under full swing when the flyover is completed, all the traffic going to 

Airport will be diverted on this link as it will provide of sigh of relief to air travellers 

particularly who have to combat heavy traffic in order to reach the Chhatrapati 

Shivaji International airport. The elevated road has been planned to provide an 

enhanced level of service.  

Figure 2.3 

Photograph of Flyover near Project site. 
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2.3.2  FUTURE EXTERNAL CONNECTIVITY: 

 

The development plans for Mumbai metropolitan region were studied so as to 

appreciate various works being undertaken by Mumbai Metropolitan Regional 

Development Authority. The map showing the future metro corridors as well as 

mono rail corridor were studied. The figure 2.4 & figure 2.5 shows the map of 

Mumbai showing the future mass transport corridors .From the map one can see 

that in future years to come there will be a dense network of Public transport 

corridors namely metro system/ mono rail corridor passing through the area. 

 

 A close observation of the map also indicates that a metro rail corridor has been 

planned connecting the BKC to Kanjurmarg line no -6 and Versova to Ghatkopar line 

no -1 .One can see that the metro corridor, which falls under 500m radius from the 

Proposed Plot. All this will lead to improvement of public transportation System. 
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3.0 TRAFFIC VOLUME SURVEYS 

 

In order to arrive at the present traffic demand and appreciate the travel 

characteristics of the road users in the project area, field studies were organised. 

The field studies organised as well as the observations from the field studies have 

been presented in this chapter. Section 3.1 deals with the traffic volume count 

survey. 

 

3.1 TRAFFIC VOLUME SURVEY: 

 

As part of the data collection it was decided to undertake the traffic volume count 

surveys so as to get the present peak hour demand on the approach road.  

Following road location is selected for the traffic volume count survey: 

1. IA Project Road 

The traffic volume count survey was undertaken for one day for 24 hours at this 

location on 03-05-2011. 

 

3.2  METHODOLOGY OF TRAFFIC SURVEY 

The traffic survey formats are designed on the basis of objectives of the study and 

the data to be collected during the survey. These formats are kept at Annexure –1. 

Special teams consisting of Traffic Engineer and enumerators were constituted to 

carry out the surveys. The activity included: - 

• Training of enumerators 

• Constitution of survey teams 

• Carrying out of surveys 

 

3.2.1 TRAINING OF ENUMERATORS: 

Enumerators identified for development of traffic surveys were trained in 

identification of various categories of vehicles and appropriately filling up of 

Performa/formats before the work is commenced on surveys. 
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3.2.2 SURVEY TEAMS: 

Each team was consisting of one supervisor and adequate enumerators, depending 

on location and scope of the survey. 

 

3.2.3 TRAFFIC VOLUME SURVEY SCHEDULE : 

This was carried out manually and counts were recorded at 15 minutes intervals. 

The direction wise survey was carried out continuously for 24 hrs from 9.00 AM to 

9.00 PM on Tuesday, 03-05-2011. The vehicle classifications as suggested in 

TOR/IRC Codes were followed. The same has been reflected in Traffic Volume 

survey formats. All results have been presented in tabular and graphical forms. The 

data collected was computerized in MS-EXCEL software. 

 

3.2.4 TRAFFIC CHARACTERISTICS OF IA PROJECT ROAD: 

 

Table 3.3 presents the summary of Traffic volume count. 

Table 3.1 

  Daily Traffic volumes by vehicle type on IA Project Road 

Type of Vehicles 

No. of vehicles per hr 

Vileparle to 
Airport 

Airport to 
Vileparle Bothway 

Car/Vans/Jeeps 9726 1896 11622 
Taxi 3340 2406 5746 
Mini Buses 69 92 161 
BEST/Govt. Bus 474 510 984 
Private Bus 300 77 377 
Auto Rikshaw 3725 2798 6523 
Two Wheelers 1221 1376 2597 
Goods Auto 57 168 225 
LCV's  212 187 399 
Trucks/ Dumpers 492 521 1013 
MAV/Trailers/Containers 25 30 55 
Others 38 23 61 
Total Vehicles 19679 10084 29763 
 Total PCUs 21016 11196 32212 

                Source: Traffic Survey, May 2011 
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Table 3.2 

Peak Hour Traffic volumes by vehicle type on IA Project Road 

Type of Vehicles 

No. of vehicles per hr 
Vileparle 

to 
Airport 

Airport 
to 

Vileparle
Bothway 

Car/Vans/Jeeps 1090 99 1189 
Taxi 224 109 333 
Mini Buses 8 5 13 
BEST/Govt. Bus 25 26 51 
Private Bus 22 2 24 
Auto Rikshaw 222 115 337 
Two Wheelers 95 72 167 
Goods Auto 6 0 6 
LCV's  4 7 11 
Trucks/ Dumpers 22 28 50 
MAV/Trailers/Containers 1 2 3 
Others 0 4 4 
Total Vehicles 1719 469 2188 
 Total PCUs 1762 543 2305 

                             Source: Traffic Survey, May 2011 

 

3.2.5 COMPOSITION OF COMMERCIAL AND PASSENGER TRAFFIC: 

 

The analysis of composition of traffic on I A project Road shows that the commercial 

vehicles traffic is about 6% of total traffic and the percentage of passenger vehicles 

traffic is at 94% of total traffic. 

Figure 3.1  

Compositions of Passenger & Commercial Vehicles on IA Project Road 

94%

6%

Passenger Vehicles

Commercial Vehicles
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On IA Project Road, the % of Cars and Auto Rickshaws in the total traffic volume is 

39% & 22% respectively. The % composition of Taxies and two Wheelers is around 

19%.and 9% .buses contributes only 3% of the total traffic.  

Figure 3.2 

% Composition of Traffic on IA Project   Road 

% Composition

39%

22%

19%

9% 3%

3%

1%

Car/Vans/Jeeps

Auto Rikshaw
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Two Wheelers

Trucks/ Dumpers

BEST/Govt. Bus

LCV's 

 

 

3.3.2  HOURLY VARIATION OF TRAFFIC 

 

Figure 3.3 presents the hourly variation of traffic. The peak hour traffic of 2305 

PCUs/hr is observed between peak period 22:00 to 23:00 hrs. 

Figure 3.3  

Hourly Variation of Traffic on IA Project Road 
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The Peak Hour Factor (PHF) (defined as the ratio between the numbers of vehicles 

counted during the peak hour in terms of PCU per hour to the total vehicles counted 

in a day is 7%.  

 

IA Project Road is a 4 lane divided road. The capacity of this road as per IRC: 106-

1990 is 3600 PCUs/hr. The Peak hour traffic is observed as 2305 PCUs/hr (Table 

3.2).Hence the present Volume to Capacity Ratio (V/C Ratio) is 0.64. The directional 

distribution of traffic was studied. The average traffic in the direction from Vileparle to 

Airport is 70% of the total traffic as compared to 30% in the direction from Airport to 

Vileparle. The distribution is in a ratio of 70%: 30% as the traffic entering the airport 

will not use the same road for exiting, perhaps there is another link for return traffic 

which is one way road, major traffic uses this link for dispersal and some percentage 

of traffic uses the same link. 
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4.0  TRIP GENERATIONS 

 

In order to arrive at the traffic demand on various external links approaching the 

proposed land parcel for the development, the built up areas, the type of 

development envisaged etc. was studied and on the basis of the same the traffic on 

various links has been arrived at. 

 

4.1 MODAL SPLIT: 

 

The modal split will analyse the mode used by the residents for their day to day trips. 

The modal split was studied in detail recommended by various studies.  As the 

modal split will change with respect to the availability of public transport facilities and 

the road network around the proposed land parcel, the most relevant area for the 

comparison was studied. The following mode splits are observed during our past 

studies and the same is used here for predicting no. of vehicles by mode. 

 

Table 4.1 

Modal splits for Different Land uses 

Mode 
used 

% of total trips Guest 
Rooms 

% of total trips 
Banquet Hall 

% of total trips 
Board Rooms 

Guest  Staff Guest  Staff Guest  Staff 

Cars 100% 10% 85% 10% 100% 10% 
Two 
Wheelers  0% 30% 5% 30%  0% 30% 

Auto  0% 20% 10% 20%  0% 20% 

Bus  0% 40% 0% 40%  0% 40% 

Total 100% 100% 100% 100% 100% 100% 
 

The occupancy rates as observed from the survey can be considered for arriving at 

the number of vehicles. The occupancy rates (number of persons per vehicles) for 

various vehicles considered are as follows: 
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Table 4.2 

Vehicle Occupancy values for Different Land uses 

Mode 
used 

Guest Rooms Banquet Hall Board Rooms 

Guest  Staff Guest  Staff Guest  Staff 

Car 1.5 1.2 2.5 1.2 1.2 1.2 

Two 
Wheelers 2 1.2 2 1.2 2 1.2 

Auto 
Rikshaw 2 1.5 2 1.5 2 1.5 

Bus 45 45 45 45 45 45 
 

4.2 CO-RELATION OF TRAFFIC DEMAND WITH RESPECT TO GUEST ROOMS: 

 

At present the hotel has 582 guest rooms. The occupancy is considered as 98% 

Therefore for 98% occupancy, the number of rooms occupied   will be about 570 

Units. Number of guest per room is 1.5 ,therefore Number of Trips Entering the 

Premise  i.e. Trips per Hour is derived on the basis of 570 guest rooms multiplied by 

1.5 guest per room 855 Guests and staff per guest room is considered as 0.8 where 

total no. of staff works out to be as 931 persons. 

Table 4.3 

Details for Guest and Staff entering the Hotel premises  

With Respect to Guest Rooms. 

Particulars Numbers Unit 

No of rooms 582 Rooms 
Occupancy 98 % 
No of rooms 

occupied 570 
Rooms 

No of guest per 
room 1.5 

persons 

No of guests 855 persons 
Staff per guest 

room 0.8 
persons 

No of staff 931 persons 
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4.3 CO-RELATION OF TRAFFIC DEMAND WITH RESPECT TO BANQUET HALL: 

The total number of guest for Banquet hall is 1532 (Refer Table 2.1). Staff per 

Guest is considered as 0.1 person therefore the total staff for 1532 guests works 

out to be 306 persons. Based on modal split and occupancy ( Refer table 4.1 & 

4.2)for Banquet hall . The traffic demand is estimated in terms of PCUs/hr for 

banquet hall. 

Table 4.4 

Details for Guest and Staff entering the Hotel premises 

With Respect to Banquet Hall 

Particulars Numbers Unit 
No of 

guests 1532 persons

Staff per 
guest  0.1 persons

No of staff 306 persons
 

 

4.4 CO-RELATION OF TRAFFIC DEMAND WITH RESPECT TO BOARD ROOMS: 

The total number of guest for Board Rooms is 178 (Refer Table 2.1). Staff per 

Guest is considered as 0.2 persons therefore the total staff for 178 guests works 

out to be 71 persons. Based on modal split and occupancy ( Refer table 4.1 & 

4.2) for Board room . The traffic demand is estimated in terms of PCUs/hr for 

Board room. 

Table 4.5 

Details for Guest and Staff entering the Hotel premises 

With Respect to Board Room. 

Particulars Numbers Unit 
No of guests 178 persons 

Staff per 
guest  0.2 persons 

No of staff 71 persons 
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4.5 ESTIMATED TRAFFIC DEMAND FOR HOTEL ROOMS , BANQUET HALL AND BOARD 

ROOM IN TERMS OF  PCU/HR 

Hence, the total traffic generation from the land parcel will be as follows: 

Table 4.6 

Peak Hour trips (PCU/hr) for Different Land uses 

Time Interval 

Estimated Traffic from Development  
PCUs/Hr 

Guest 
Rooms 

Banquet & 
Restaurant 

Board 
rooms Total 

7:00 to 8:00 87 22 3 112 
8:00 to 9:00 87 22 16 125 
9:00 to 10:00 548 10 49 606 
10:00 to 11:00 243 40 74 357 
11:00 to 12:00 0 0 30 30 
12:00 to 13:00 0 0 0 0 
13:00 to 14:00 0 0 0 0 
14:00 to 15:00 0 0 0 0 
15:00 to 16:00 64 41 0 105 
16:00 to 17:00 32 10 0 42 
17:00 to 18:00 47 10 44 101 
18:00 to 19:00 64 52 77 193 
19:00 to 20:00 15 339 46 399 
20:00 to 21:00 77 249 5 331 
21:00 to 22:00 0 298 0 298 
22:00 to 23:00 228 171 0 399 
23:00 to 00:00 115 22 0 137 
0:00 to 1:00 68 0 0 68 
1:00 to 2:00 0 0 0 0 
2:00 to 3:00 0 0 0 0 
3:00 to 4:00 0 0 0 0 
4:00 to 5:00 0 0 0 0 
5:00 to 6:00 0 0 0 0 
6:00 to 7:00 0 0 0 0 

Total 1674 1284 342 3300 
 

From the table above one can see the Peak hr traffic is 399 PCUs/hr in peak period 

of 22.00 to 23.00 hrs. 
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4.6   TRAFFIC IMPACT OF PROPOSED DEVELOPMENT ON ROAD NETWORK: 

 

The traffic generated from the development will be added to the existing traffic on 

the approach roads. The development is abutting I A Project Road.  

 

The present traffic on IA Project Road is 2305 PCU/hr and the corresponding v/c 

ratio is 0.64.The capacity of this road is 3600 PCUs/hr which is more than the 

estimated traffic. The volume to Capacity Ratio, V/C ratio, will increase to 0.64. 
 

The following table presents the above analysis in tabular form. 

Table 4.7 

Traffic Impact on Approach Road 

Traffic due to Hotel  PCU/hr 399 

Present Traffic on The 
approach Road PCU/hr 2305 

Present Capacity of the 
road PCU/hr 3600 

Existing V/C Ratio 
  

0.64 

 

The directional distribution of traffic on Flyover and Ground level is in a ratio of 70% 

& 30% respectively. The traffic is projected on the basis of directional distribution 

which is 1614 PCUs/hr for Flyover road and 692 PCUs/hr for Ground level road 

 

As flyover is built on approach road the capacity of this road is 3600 PCUs/hr and 

capacity of road on the ground level will be 2400 PCUs/hr which is more than the 

estimated traffic. The volume to Capacity Ratio, V/C ratio, for Flyover traffic and for 

Ground Level traffic is 0.45 and 0.29 respectively 

 

The total traffic on this Road after commissioning of the proposed development is 

estimated to be 1614 PCUs/hr. for Flyover traffic and 399 PCUs/hr is added to the 



Chalet Hotels Limited                                                               AAKAR ABHINAV Consultants Pvt. Ltd. 

Traffic Impact Report for the proposed Hotel near Sahara International Airport, Mumbai               20 

 

existing traffic on the Ground level road.  Hence the total traffic on the Ground Level 

road will be 1091 PCUs/hr and the corresponding v/c ratio is 0.45 and for ground 

level road the v/c ratio, will increase to 0.45. Hence it can be concluded that present 

road is sufficient to absorb the additional traffic generated from proposed 

development. 

The following table presents the above analysis in tabular form 

Table 4.8 

Traffic Impact Summary for Proposed Development. 

Particulars  Unit Flyover 
Gr. Level 
Road 

Distribution of 
Traffic on flyover 
and Ground level PCU/hr 1614 692 

Projected Traffic 
after Development 

of Hotel PCU/hr 1614 1091 
 Capacity of the 

road PCU/hr 3600 2400 
Present V/C Ratio   0.45 0.29 

After development 
V/C Ratio   0.45 0.45 
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5.0 CONCLUSIONS 

 

1. M/s. Chalet Hotels Ltd. (CHL) is developing a Five Star Hotel at Sahara 

International Airport, Mumbai.  

2. M/s. Chalet Hotels Ltd. (CHL) appointed M/s. Aakar Abhinav Consultants Pvt. 

Ltd. as a Traffic consultant for carrying out the traffic impact study 

3. The estimated total traffic generation from the land parcel will be as follows: 

Time Interval 

Estimated Traffic from Development  
PCUs/Hr 

Guest 
Rooms 

Banquet & 
Restaurant 

Board 
rooms Total 

7:00 to 8:00 87 22 3 112 
8:00 to 9:00 87 22 16 125 
9:00 to 10:00 548 10 49 606 
10:00 to 11:00 243 40 74 357 
11:00 to 12:00 0 0 30 30 
12:00 to 13:00 0 0 0 0 
13:00 to 14:00 0 0 0 0 
14:00 to 15:00 0 0 0 0 
15:00 to 16:00 64 41 0 105 
16:00 to 17:00 32 10 0 42 
17:00 to 18:00 47 10 44 101 
18:00 to 19:00 64 52 77 193 
19:00 to 20:00 15 339 46 399 
20:00 to 21:00 77 249 5 331 
21:00 to 22:00 0 298 0 298 
22:00 to 23:00 228 171 0 399 
23:00 to 00:00 115 22 0 137 
0:00 to 1:00 68 0 0 68 
1:00 to 2:00 0 0 0 0 
2:00 to 3:00 0 0 0 0 
3:00 to 4:00 0 0 0 0 
4:00 to 5:00 0 0 0 0 
5:00 to 6:00 0 0 0 0 
6:00 to 7:00 0 0 0 0 

Total 1674 1284 342 3300 
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4. The traffic impact of proposed development will be as follows 

Traffic Impact on Approach Road 

Traffic due to Hotel  PCU/hr 399 

Present Traffic on The 
approach Road PCU/hr 2305 

Present Capacity of the 
road PCU/hr 3600 

Existing V/C Ratio 
  

0.64 

 

Traffic Impact Summary for Proposed Development 

Particulars  Unit Flyover 
Gr. Level 
Road 

Distribution of 
Traffic on flyover 
and Ground level PCU/hr 1614 692 

Projected Traffic 
after Development 

of Hotel PCU/hr 1614 1091 
s Capacity of the 

road PCU/hr 3600 2400 
Present V/C Ratio   0.45 0.29 

After development 
V/C Ratio   0.45 0.45 

 

5. Hence it can be concluded that present road is sufficient to absorb the 

additional traffic generated from proposed development. 
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ANNEXURE-1 

TRAFFIC SURVEY FORMAT 

 

 



Name of Road: Date : Enumerator : Bunch No. :

Location : Day : Supervisor : Sheet No. :

Direction : Weather :

 Time* 
(15mts)

Car/Vans/Jeeps
Taxi Mini Buses BEST/Govt. Bus Private Bus Auto Rikshaw

Two 
Wheelers

Goods 
Auto

LCV's 
 Trucks/ 
Dumpers

MAV/Traile
rs/Contain

ers
Others

: 00

to

: 15

TOTAL

: 15

to

: 30

TOTAL

: 30

to

: 45

TOTAL

: 45

to

: 00

TOTAL
Note : * Strictly follow 24 hr. Clock (Example 18:00 to 18:15) LCV - Light Commercial Vehicle. Aakar Abhinav Consultants Pvt. Ltd.

CBD Belapur, Navi Mumbai

Traffic Volume Survey for Mumbai
Annexure - 1
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ANNEXURE-2 

HOURLY TRAFFIC VOLUME 
COUNT  

 

 
 

 



NAME OF ROAD : International Airport Project Road DATE : 19-05-11
SURVEY LOCATION : Chalet Hotel DAY :  Thursday
DIRECTION : BOTHWAY HRS. :  24

1 1 1.5 3 3 0.75 0.5 0.75 1.5 3 4.5 4.5

Time 
Interval

1:00

From To
Car/Vans

/Jeeps
Taxi

Mini 
Buses

BEST/Govt. 
Bus

Private 
Bus

Auto 
Rikshaw

Two 
Wheelers

Goods 
Auto

LCV's 
Trucks/ 

Dumpers

MAV/Traile
rs/Contain

ers
Others

Total 
Vehicles

 Total 
PCUs

9.00 10.00 248 212 2 75 7 358 187 19 22 41 0 1 1172 1246
10.00 11.00 418 128 13 60 10 443 196 8 23 47 6 4 1356 1432
11.00 12.00 317 158 2 72 2 311 148 15 36 56 1 10 1128 1290
12.00 13.00 413 194 12 55 6 245 120 13 24 45 0 3 1130 1246
13.00 14.00 304 116 4 61 15 257 138 11 27 43 3 3 982 1121
14.00 15.00 256 116 1 51 9 234 184 19 30 58 4 8 970 1108
15.00 16.00 244 98 0 55 14 258 115 20 24 54 6 3 891 1054
16.00 17.00 324 159 4 59 10 265 137 20 24 42 3 4 1051 1172
17.00 18.00 476 224 14 51 13 270 159 13 26 54 4 1 1305 1428
18.00 19.00 401 164 11 57 19 232 136 12 29 36 5 4 1106 1253
19.00 20.00 469 219 3 56 39 278 134 9 13 49 4 4 1277 1462
20.00 21.00 345 145 4 57 20 286 85 4 26 34 1 2 1009 1142
21.00 22.00 914 333 10 58 42 208 87 10 7 55 3 4 1731 1976
22.00 23.00 1189 333 13 51 24 337 167 6 11 50 3 4 2188 2305
23.00 0.00 873 326 3 20 17 272 79 5 5 44 0 0 1644 1701
0.00 1.00 627 258 6 0 13 291 44 0 9 58 1 0 1307 1365
1.00 2.00 473 270 7 0 7 135 30 0 2 38 0 0 962 1008
2.00 3.00 505 260 10 0 10 144 24 3 2 38 1 0 997 1054
3.00 4.00 560 317 15 0 7 144 45 3 2 20 2 0 1115 1125
4.00 5.00 646 428 7 5 5 171 65 18 9 32 1 1 1388 1407
5.00 6.00 462 375 4 16 9 281 65 4 8 26 1 0 1251 1259
6.00 7.00 435 366 11 38 16 219 37 1 4 24 0 0 1151 1241
7.00 8.00 443 348 3 31 31 364 104 4 14 29 6 5 1382 1467
8.00 9.00 280 199 2 56 32 520 111 8 22 40 0 0 1270 1351

11622 5746 161 984 377 6523 2597 225 399 1013 55 61 29763 32212

Peak Hr Traffic 1189 333 13 51 24 337 167 6 11 50 3 4 2188 2305

Traffic Volume Survey for Mumbai

PCU Factor

Total

Annexure - 2
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ORGANIC WASTE CONVERTER 
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